
   

F i n a l  R e p o r t  

Volume 1: Wastewater 
Treatment 

Wastewater Facilities Plan 

Prepared for 

City of Woodburn, Oregon 

May 2010 

Prepared by 

 



 WOODBURN_FP_VOL_1_05062010.DOC 

 

 

 
 

Project No.: 367677.FP.13 



 

WOODBURN_FP_VOL_1_05062010.DOC III 

Contents 

Section Page 

Acronyms and Abbreviations ....................................................................................................... xi 

Executive Summary...........................................................................................................................1 

1 Introduction, Purpose, and Need .................................................................................. 1-1 
[...]
 Woodburn Public Facilities Plan Project Tables and Maps (City of Woodburn, 2005); and 
 Woodburn Transportation Systems Plan Update (CH2M HILL, 2005). 
 Woodburn Land Development Ordinance and Map Amendments (City of Woodburn, 

2005). 

The Woodburn Comprehensive Plan describes three residential plan designations: medium 
density residential, low density residential, and public. These residential designations are 
implemented by six zones: 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

WOODBURN_FP_VOL_1_05062010.DOC 2-19 

 Single Family Residential (RS)—projected 5.5 dwelling units per acre 

 Nodal Single Family Residential (RSN)—projected 8 dwelling units per acre 

 Retirement Community Single Family Residential (R1S)—no new development 
projected for this zone 

 Medium Density Residential (RM)—projected 14 dwelling units per acre 

 Nodal Medium Density Residential (RMN)—projected 18 dwelling units per acre 

 Public & Semi-Public (P/SP) 

Woodburn has two employment plan designations: industrial and commercial. These 
employment designations are implemented by five zones: 

 Commercial Office (CO) 
 Commercial General (CG) 
 Downtown Development and Conservation (DDC) 
 Industrial Park (IP) 
 Light Industrial (IL) 

2.4.2 Buildable Lands in Woodburn 
Table 2-3 describes the 2005 supply of buildable land in Woodburn. 

TABLE 2-3 
Buildable Land by Plan Designation 

Plan Designation Net Buildable Acre Supply 

LDR (Low Density Residential) 371 

Exception Area LDR 107 

Nodal LDR 220 

MDR (Medium Density Residential) 80 

Exception Area MDR 8 

Nodal MDR 73 

All Residential 854 

Commercial (Retail, Office) 127 

Industrial / Basic Employment 407 

All Employment 534 

 

2.4.3 Public Facilities 
The Woodburn Comprehensive Plan discusses Public Facilities in Chapter I. Woodburn’s key 
public facilities and wastewater goals are: 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

2-20 WOODBURN_FP_VOL_1_05062010.DOC 

Goal I-1: Public facilities and services shall be provided at levels necessary and suitable for 
existing uses. The provision for future public facilities and services in these areas shall be based 
upon approved master plans that consider: (1) the time required to provide the service, (2) 
reliability of service, (3) financial cost, and (4) levels of service needed and desired. 

Goal I-2: Develop a system that will comply with regulatory treatment requirements of the Clean 
Water Act for anticipated wastewater flows and reduce the amount of pollutants that are released 
to the environment. 

Goal I-3: Develop a plan that will economically provide for the treatment of wastewater generated 
by the City’s sewer customers accounting for projected growth through the year 2020. 

2.4.4 Marion County 
Marion County’s land use regulations are based on the Goals and Policies within the Marion 
County Comprehensive Plan, and implemented by two zoning ordinances: the Marion County 
Urban Zoning Ordinance and the Marion County Rural Zoning Ordinance. The Urban 
Ordinance governs lands within UGBs but outside of City Limits. The Rural Ordinance 
governs lands outside of UGBs. 

Land within Woodburn’s City Limits is governed by Woodburn. Land within Woodburn’s 
UGB but outside its City Limits is governed by Marion County under the Urban Ordinance. 
Land outside Woodburn’s UGB is governed by Marion County under the Rural Ordinance. 
The Woodburn POTW is currently located outside of the UGB. Future expansions and 
improvements to the Woodburn POTW may require county land use review and approval. 

2.4.5 Intergovernmental Agreements 
In 2004–2006, Woodburn staff coordinated with Marion County, Oregon Youth Authority 
(OYA) MacLaren Youth Correctional Facility, and Oregon Department of Transportation 
(ODOT) in drafting the following agreements: 

 Urban Growth Boundary Coordination Agreement (UGBCA) with Marion County 
(October 2005). Addresses the Marion County Growth Management Framework Plan 
(Framework Plan) policy requirement that a new intergovernmental agreement be in 
place before the County adopts City comprehensive plan amendments that require 
County approval. 

 Intergovernmental Agreement (IGA) with OYA MacLaren Youth Correctional Facility 
(August 2005). Addresses renewing the November 1998 agreement between Woodburn 
and OYA which will continually provide sewage disposal service to the OYA MacLaren 
Youth Correctional Facility. 

 IGA with ODOT establishing an Interchange Management Overlay District (January 
2006). Addresses implementation and monitoring of new development with the 
Interchange Management Area (IMA) Overlay District. 

 IGA with ODOT establishing a funding plan for modernization of the I-5 Woodburn 
Interchange (April 2006). Addresses funding for the modernization of the I-5 Woodburn 
interchange and defines the City’s total funding contribution. 

 



 

WOODBURN_FP_VOL_1_05062010.DOC 3-1 

SECTION 3 

Existing Wastewater Treatment Facilities 

This section is intended to provide an understanding of the Woodburn Publicly Owned 
Treatment Works (POTW) capabilities and limitations in order to ascertain the risk 
associated with continued use of each key component, as well as identifying opportunities 
to maximize the capacity and value of the existing facilities through modifications or 
rehabilitation. In addition, the condition assessment is intended to identify facilities that no 
longer meet capacity and redundancy requirements, safe and efficient operability 
requirements, and facilities that no longer meet today’s standards for wastewater treatment. 

This section documents the current age, capacity, condition and performance of the existing 
facilities. Each major process area and pump station was assessed on the basis of structural 
and electrical condition, process performance (i.e., capacity, redundancy, stability, etc.) and 
code compliance.  

3.1 Plant History 
The Woodburn POTW was constructed in 1980 and is located outside the City limits on the 
west bank of the Pudding River. The POTW is located on 4.5 acres of MacLaren School land 
leased from the State of Oregon. The plant was converted from a rotating biological 
contactor (RBC) facility to a biological nutrient removal (BNR) facility with the last 
expansions in 1995 and 1999.  

Table 3-1 summarizes the age of the major components of each unit process as compared 
with the expected service life based on industry standards. Concrete structures at 
wastewater treatment facilities can often have a useful life greater than 50years, but 
mechanical and electrical systems seldom remain functional beyond 20 years. The majority 
of the components are relatively new and well within their expected useful life.  

TABLE 3-1 
Woodburn POTW Facility Component Age and Expected Life 

Facility Component Year Installed Age 

Expected 
Useful Life 

(years) 

Structure 1979 29 50 

Mechanical Equipment 1979/1999 9 20 

Septage Receiving 
Station 

Electrical and Instrumentation 1999 9 20 

Headworks Structure 1995 13 50 

 Mechanical Equipment 1995 13 20 

 Electrical and Instrumentation 1995 13 20 

Grit Removal Structure 1995 13 50 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

3-2 WOODBURN_FP_VOL_1_05062010.DOC 

TABLE 3-1 
Woodburn POTW Facility Component Age and Expected Life 

Facility Component Year Installed Age 

Expected 
Useful Life 

(years) 

 Mechanical Equipment 1995 13 20 

 Electrical and Instrumentation 1995 13 20 

  Underground Piping 1995 13 50 

Primary Clarifiers Basin Structure 1979/1999 29/9 50 

 Mechanical Equipment 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

 Underground Piping 1979/1999 29/9 50 

  Primary Sludge Pumps 1979 29 50 

Wet Weather Clarifiers Basin Structure 1979 29 50 

 Mechanical Equipment 1979 29 20 

 Electrical and Instrumentation 1979 29 20 

 Underground Piping 1979/1999 29/9 50 

  Wet Weather Sludge Pump 1979 29 50 

Aeration Basins  Structures 1999 9 50 

 Diffusers 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

  Underground Piping 1999 9 50 

Blower Building Structures 1999 9 50 

 Blowers 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

Secondary Clarifiers Structures 1999 9 50 

 Drives, RAS Pumps, WAS Pumps 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

Filters Basin Structure 1999 9 50 

 Mechanical Equipment 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

Ultraviolet Disinfection Structures 1999 9 50 

 Mechanical Equipment 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

Hypochlorite Disinfection Structures 1979 29 50 

 Mechanical Equipment 1999 9 20 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

WOODBURN_FP_VOL_1_05062010.DOC 3-3 

TABLE 3-1 
Woodburn POTW Facility Component Age and Expected Life 

Facility Component Year Installed Age 

Expected 
Useful Life 

(years) 

 Electrical and Instrumentation 1999 9 20 

Irrigation Supply System Structures 1979 29 50 

 Mechanical Equipment 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

Potable Water Supply 
System 

Structures 1979 29 50 

 Mechanical Equipment 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

Outfalls 12-inch Outfall  1979 29 50 

 24-inch Outfall 1999 9 20 

Waste Activated Sludge 
Thickening 

Structure 1979 29 50 

 Dissolved Air Flotation/Mechanical 
Equipment 

1999 9 20 

 Polymer Systems 1999 9 20 

 Electrical and Instrumentation 1999 9 20 

Anaerobic Digestion  Digester 1    

   Structure 1979 29 50 

   Mechanical Equipment 1999 9 20 

   Electrical/Instrumentation 1999 9 20 

 Digester 2    

   Structure 1979 29 50 

   Mechanical Equipment 1999 9 20 

   Electrical/Instrumentation 1999 9 20 

 Digester Building    

   Structure 1979/1999 29/9 50 

   Mechanical Equipment 1999 9 20 

   Electrical/Instrumentation 1999 9 20 

Lagoon Liner 1999 9 50 

Mechanical Equipment 2008 0 20 

Facultative Sludge 
Lagoon 

  
Electrical/Instrumentation 2008 0 20 

Standby Generator Structure 1979 29 50 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

3-4 WOODBURN_FP_VOL_1_05062010.DOC 

TABLE 3-1 
Woodburn POTW Facility Component Age and Expected Life 

Facility Component Year Installed Age 

Expected 
Useful Life 

(years) 

 Mechanical Equipment 1999 9 20 

 Electrical/Instrumentation 1999 9 20 

Plant Electrical Feed Electrical 1999 9 20 

  Structure 1999 9 50 

Administration Building  1979/1999 9 50 

 

3.2 Plant Design Criteria 
Table 3-2 summarizes the existing major unit processes within the plant and their stated 
design capacity.  

TABLE 3-2 
Woodburn POTW Inventory of Process Facilities and Equipment 

Equipment/Unit Process 
Number 
of Units Size (each) Total Capacity 

Preliminary Treatment    

Mechanically Cleaned Screen 2 36 inches wide;  
7/16-inch spacing 

16 mgd 

Grit Chambers 2 12-foot diameter 16 mgd 

Primary Treatment    

Primary Clarifiers 2 55-foot diameter 
10-foot SWD 

700 gpd/sf (ADWF) 
 3,370 gpd/sf (PWWF) 

Wet Weather Primary Clarifiers 2 55-foot diameter 
10-foot SWD 

1,200 gpd/sf  
(PWWF with primaries @ 5 mgd 
each) 

Secondary Treatment    

Aeration Basins 2 0.925 million gallons 
15-foot SWD 

4.1 mgd (MMDWF) 

Anaerobic/Anoxic Cells 4/basin 54,000 gallons  

Aeration Blowers (multistage 
centrifugal) 

4 2 @ 1,050 scfm 
2 @ 2,100 scfm 

6,300 scfm 

Secondary Clarifiers 3 75-foot diameter 
18-foot SWD 

1,210 gpd/sf (PWWF) 
22.4 ppd/sf (MDWWF) 

Filtration    

Continuous Backwash Filters 2 46 feet by 16 feet  
8 inches anthracite; 
8 inches sand  

1.6 gpm/sf (ADWF) 
3.6 gpm/sf (MDDWF) 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

WOODBURN_FP_VOL_1_05062010.DOC 3-5 

TABLE 3-2 
Woodburn POTW Inventory of Process Facilities and Equipment 

Equipment/Unit Process 
Number 
of Units Size (each) Total Capacity 

Effluent Disinfection    

Medium Pressure Ultraviolet 2 64 lamps 12 mgd 

Outfalls    

Primary Outfall 1 24-inch 3.3 mgd 

Secondary Outfall 1 12-inch 14 mgd 

Waste Activated Sludge Thickening 

Dissolved Air Flotation  2 17-foot diameter 0.26 lb/sf/hr (average) 
0.70 lb/sf/hr (peak) 

Anaerobic Digestion    

Digesters 2 50-foot diameter 
22-foot SWD; 23-foot 
SWD 
48,400 cubic feet; 
45,400 cubic feet 

21 day SRT 

Sludge Storage    

Facultative Sludge / Storage 
Lagoons 

2 2.5 acres 
15 feet deep; 3-foot 
water cap 

16.5 ppd/1,000 sf (AA) 
25 ppd/1,000 sf (MM) 

Reference: Wastewater Treatment Plan Expansion and Upgrade – Contract 3, Design Data sheets G15–G18, 
Brown & Caldwell, November 2001. 

3.3 Unit Process Deficiencies 
Some components of the existing POTW still have remaining capacity for future conditions; 
however, others do not have sufficient capacity even for current conditions. Table 3-3 
illustrates the capacity of each unit process as compared with the corresponding current 
flow or load condition. The development of these current values is described in Section 4.6 
and includes the current full industrial flow and load allocations. 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

3-6 WOODBURN_FP_VOL_1_05062010.DOC 

 

TABLE 3-3 

Unit Process Capacities 

Existing Capacity 

Unit Process Basis for Capacity 
Design 
Criteria 

Firm 
Capacity 

Total 
Capacity 

Current 
Flow/Load 

Value 

Screening Peak Hour Flow Headloss 16 mgd 16 mgd 17.4 mgd 

Grit Removal  Peak Hour Flow Headloss 16 mgd 16 mgd 17.4 mgd 

Primary 
Sedimentation 

Peak Hour Flow 2,500 gpd/sf 11.9 mgd 11.9 mgd 17.4 mgd 

Aeration Basin 
(summer) 

MMDW aerobic SRT 
(ppd PE BOD) 

12 days 7,500 ppd 7,500 ppd 6,470 ppd 

Aeration Blowers 
(summer) 

MDDW Load (ppd PE 
BOD, ppd PE NH4) 

 4,200 scfm 6,300 scfm 4,700 scfm 

Secondary 
Clarification (summer) 

MDDW SLR 25 ppd/sf 6.2 mgd 8.3 mgd 4.75 mgd 

Aeration Basin 
(winter) 

MMWW aerobic SRT 
(ppd PE BOD) 

5 days 11,030 ppd 11,030 ppd 8,400 ppd 

Aeration Blowers 
(winter) 

MDWW Load (ppd PE 
BOD, ppd PE NH4) 

 4,200 scfm 6,300 scfm 4,800 scfm 

Secondary 
Clarification (winter) 

MDWW SLR 35 ppd/sf 10.4 mgd 13.9 mgd 14.5 mgd 

 Peak Hour Hydraulic 
Loading Rate 

1,500 gpd/sf 17.7 mgd 19.8 mgd 17.4 mgd 

Filtration MDDWF 3 gpm/sf 3.2 mgd 6.4 mgd 4.75 mgd 

UV Disinfection Peak Hour Flow mW-sec/cm2 12 mgd 12 mgd 17.4 mgd 

Outfall Peak Hour Flow 100 yr flood 
elev. 

NA 17.3 mgd 17.4 mgd 

DAFT Max Month Loading (ppd 
WAS) 

0.60 lb/sf hr* 3,300 ppd 6,500 ppd 5,300 ppd 

Anaerobic Digestion Max Month Hydraulic 
Retention Time (gpd 
Digester Feed) 

15 days NA 46,800 gpd 39,200 gpd 

FSL Max Month VSS Loading 
(ppd FSL Feed) 

50 ppd 
VSS/KSF 

NA 10,809 ppd 3,000 ppd  

 

Condition and performance assessments have also been developed based on several visits to 
the Woodburn POTW. The focus of these visits was to identify deficiencies associated with 
each unit process.  



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

WOODBURN_FP_VOL_1_05062010.DOC 3-7 

Detailed discipline-specific condition assessment memorandums are included in 
Appendix E. The following summarizes the key recommendations to address condition-
related deficiencies for the facilities planning effort. 

3.3.1 Headworks 
 Ensure adequate access is provided for maintenance of the existing and/or proposed 

screens. Consider replacement of channel covers with more substantial materials to 
address current degradation due to corrosion, errant odor emissions, and to prevent 
further corrosion. 

 Consider relocation or improved protection of electrical equipment feeding headworks 
in order to prevent continued corrosion issues.  

 Define drivers (if any) for future odor control. Consider mechanisms to address this 
potential future need.  

 Document system deficiencies such as National Electric Code (NEC) compliance, trench 
drain, handrail installation, weather and freeze protection, instrumentation and 
equipment lifting provisions for further consideration during subsequent design 
activities.  
[...]
capital and O&M cost for the industrial flow is significant for the fully allocated industrial 
flow. As a result, for the fully allocated flow, treating the flow separately, with land 
application near the food processing industries, is more cost-effective. 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

7-10 WOODBURN_FP_VOL_1_05062010.DOC 

Although this facilities planning effort must take into account the allocated industrial flows 
for which the City is obligated to provide treatment, the reality is that industrial flows are 
significantly below the allocated values. Because of this, it is recommended that the City 
continue, in the near-term, to treat industrial flows at the POTW.  At the same time, it is 
recommended that the City enter into discussions with industries to ascertain future plans 
and modify industrial waste discharge permits to more closely reflect actual practices.   

In the long-term, capped thermal limits, municipal growth and/or higher industrial flows 
will increase the need to look at alternatives to treatment at the POTW and discharge to the 
Pudding River. Continued population growth and increased flows/loads from that growth 
will drive the City toward separate treatment of these food processing flows after the year 
2020. Therefore, separately treating industrial flows by land application should remain as a 
long-term plan for the City and the City should consider the purchase of land for separate 
treatment of food processing flows in the vicinity of the existing food processing facilities. 

7.4 Development of Municipal Wastewater Management 
Strategies 
Satellite treatment with membrane-bioreactors (MBRs) was considered for a portion of the 
municipal flow with the goal of reducing effluent loading to the Pudding River and while 
providing a beneficial use.  

Figures 7-3 and 7-4 illustrate the allowable summer-time Pudding River discharge, 
assuming an effluent ammonia concentration of 0.5 mg/L. For the purposes of this 
evaluation, it is assumed that temperature mitigation (described in Chapter 8) will allow 
discharge at the limits established by discharge ammonia criteria. (For a discussion about 
the relationship between temperature mitigation and ammonia criteria refer to Section 5.1.5, 
Design Concepts and Constraints and Figures 5-1 and 5-2.) Effluent flows in excess of this 
discharge restriction are used for poplar irrigation in July and August. The allowable 
irrigation rate in July and August is estimated to be 1.2 mgd for 112 acres of poplar trees. 
These 112 acres are composed of 80 existing planted acres as well as 32 acres of poplar tree 
expansion onto city-owned property. Figures 7-3 and 7-4 compare the total available 
volumetric effluent discharge to the Pudding River and poplar irrigation with the projected 
influent flows for 2020 (Figure 7-3) and 2030 (Figure 7-4). A satellite MBR facility must be 
sized for this difference so as to avoid an expansion of reuse facilities (poplar or other) at the 
POTW.  

From Figures 7-3 and 7-4, it can be seen that the allowable discharges to the Pudding River 
and for poplar irrigation provide enough discharge capacity to accommodate projected 
influent flows through 2020 and comply with discharge limitations, but additional effluent 
discharge options are required for 2030 flows. Two options are available: (1) expand poplar 
reuse system by purchasing additional land or (2) perform satellite treatment with 
membrane-bioreactors (MBRs). With the second approach, MBRs would be installed out in 
the collection system. Effluent would be reused nearby and solids would be discharged to 
the sewer for conveyance to the POTW.     



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

WOODBURN_FP_VOL_1_05062010.DOC 7-11 

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

1-Jun 16-Jun 1-Jul 16-Jul 31-Jul 15-Aug 30-Aug 14-Sep 29-Sep 14-Oct 29-Oct

E
ff

lu
en

t 
F

lo
w

 (
m

g
d

)
Average effluent flow calculated based on ammonia
limit assuming 0.5 mg/L N in effluent (MGD)

Total Flow Discharged to Pudding River and for poplar
tree irrigation (MGD)

2030 Influent flow without industrial discharge (MGD)

1.2 MGD of effluent used for 
poplar irrigation

0.75 MGD of excess flow 
discharged either with a 

satellite MBR or with 
poplar irrigation

 
FIGURE 7-3 
2020 Available Effluent Discharge Compared to Project Influent Flows   

 

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

1-Jun 16-Jun 1-Jul 16-Jul 31-Jul 15-Aug 30-Aug 14-Sep 29-Sep 14-Oct 29-Oct

E
ff

lu
en

t 
F

lo
w

 (
m

g
d

)

Average effluent flow calculated based on ammonia
limit assuming 0.5 mg/L N in effluent (MGD)

Total Flow Discharged to Pudding River and for
poplar tree irrigation (MGD)

2020 Influent flow without industrial discharge (MGD)
Available discharge 
exceeds projected 

influent flow therefore 
no satellite MBR 

necessary

1.2 MGD of effluent used for 
poplar irrigation

 
FIGURE 7-4 
2030 Available Effluent Discharge Compared to Project Influent Flows  



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

7-12 WOODBURN_FP_VOL_1_05062010.DOC 

The capital cost of the MBR option is estimated to be $15 to $20 million compared to an 
estimated $3 million for land acquisition and development of an irrigation system to expand 
the popular reuse system. The order of magnitude costs for a satellite MBR system 
compared to poplar reuse system expansion eliminate satellite MBRs as an alternative. It 
may be worthwhile to consider satellite treatment sometime in the future if MBR costs come 
down and the right situation arises—for example, a new development with no sewers and a 
potential reuse customer nearby, such as a large golf course or nursery.  

At present, the recommended strategy is to continue to treat all municipal flow at the 
Woodburn POTW. It should be noted that the poplar tree reuse systems are only irrigated in 
July and August. With an effluent ammonia concentration of 0.5 mg/L, there is still a flow 
imbalance at the treatment facility for the 2030 planning horizon as shown in Figure 7-4. If 
the treatment process can reliably achieve an effluent ammonia concentration of 0.3 mg/L, 
the volumetric flow imbalance is eliminated for the month of September. 

7.5 Wastewater Treatment Alternatives 
Flows and loads to the treatment plant continue to increase, based on population growth 
and industrial contributions. The expansion of the urban growth boundary in 2005 is 
resulting in the conveyance of additional flows and loads to the POTW, and the need to 
expand treatment facility capacity to accommodate those flows and loads. In addition, some 
of the existing treatment facilities require upgrades or improvements to effectively operate 
and maintain these systems. The following section briefly describes the existing unit 
processes (both liquid stream and solids), their specific needs and shortcomings, and the 
recommended upgrades. The existing POTW process flow is show diagrammatically in 
Figure 7-5. 

7.5.1 Wastewater Treatment Plant Liquid Stream Treatment Alternatives 
The existing liquid stream treatment processes are generally performing well. Some system 
components have remaining capacity, while others do not have sufficient capacity even for 
current conditions. This section describes the existing unit process facilities and the 
recommendations for expansion or upgrades to the existing liquid processes. These 
upgrades are driven by existing deficiencies, the treatment redundancy requirements of a 
Class I facility, continued growth and operational and maintenance improvements. 

The existing component capacities along with future capacity requirements of the liquid 
stream treatment process are shown in Table 7-9. For each unit process, the table shows the 
basis for capacity, design criteria, existing capacity, and 2030 projections for municipal flows 
with industrial flows and without. 



 Filter Backwash

Influent
Flow

 Meter
Influent RAS Effluent Sampler

Sampler Pudding River (Outfall 001B)

Raw Wastewater Mill Influent Grit Primary Aeration Secondary 
Creek Screens Chamber Clarifiers Basins Clarifiers Filters UV Pudding River (Outfall 001A)
SPS

Screenings Grit 
Emergency Greenview
Overflow Force Grit WAS
(Outfall 005) Main Separator Wet
at Mill Creek Sanitary Weather

Landfill Grit Clarifiers
Dissolved Day

Air Flotation Tank Chlorine 2 Acre
Thickener Chlorine Contact Storage 

Sanitary Primary Chamber Pond
Landfill Sludge Thickened Supernatant

WAS Biosolids Polymer
Screens &

Blend Anaerobic Facultative Pump Station
Tank Digesters Sludge Drying   Decant Irrigation

Lagoons       Liquid     Beds Pump 
Biosolids Station

Cake

Chlorine

Septage Irrigation
Septage Receiving Biosolids Tank Sludge Screen Poplar Tree Reuse Site (Outfall 002)

Station Pipeline Trailer Trucks Filter
Filter 
Backwash

Hose Reel Permitted Land Manure
Application Sites Spreader

Legend

Wet Stream
Solids Stream
Alternate Flow Path
Chemical Stream

SUMMER   
ONLY

Figure 7-5
Existing Woodburn POTW Process Flow Diagram



 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

WOODBURN_FP_VOL_1_05062010.DOC 7-15 

 

TABLE 7-9 
Liquid Stream Unit Process Capacity 

Existing Capacity 2030 Projections 

Unit Process Basis for Capacity 
Design 
Criteria 

Firm 
Capacity 

Total 
Capacity 

Actual 
Industrial 

Flows 

Allocated 
Industrial 

Flows 

Screening Peak Hour Flow Headloss 16 mgd 16 mgd NA 26 mgd 

Grit Removal  Peak Hour Flow Headloss 16 mgd 16 mgd NA 26 mgd 

Primary 
Sedimentation 

Peak Hour Flow 2,500 gpd/sf 12 12 NA 26 mgd 

Aeration 
Basin 
(summer) 

MMDW aerobic 
SRT (ppd PE BOD) 

12 days 7,500 ppd 7,500 ppd 5,500 ppd 8,600 ppd 

Aeration 
Blowers 
(summer) 

MDDW Load (ppd 
PE BOD, ppd PE 
NH4) 

 4,200 scfm 6,300 scfm 4,700 scfm 6,900 scfm 

Secondary 
Clarification 
(summer) 

MDDW SLR 25 ppd/sf 6.2 mgd 8.3 mgd 6.3 mgd 7.4 mgd 

Aeration 
Basin (winter) 

MMWW aerobic 
SRT (ppd PE BOD) 

5 days 11,030 ppd 11,030 ppd NA 10,900 ppd 

Aeration 
Blowers 
(winter) 

MDWW Load (ppd 
PE BOD, ppd PE 
NH4) 

 4,200 scfm 6,300 scfm 5,600 scfm 7,400 scfm 

Secondary 
Clarification 
(winter) 

MDWW SLR 35 ppd/sf 10.4 mgd 13.9 mgd NA 20.6 mgd 

 Peak Hour 
Hydraulic Loading 
Rate 

1,500 gpd/sf 17.7 mgd 19.8 mgd NA 26 mgd 

Filtration MDDW Flow 3 gpm/sf* 3.2 mgd1 6.4 mgd1 6.3 mgd 7.4 mgd 

UV 
Disinfection 

Peak Hour Flow mW-sec/cm2 12 mgd 12 mgd NA 26 mgd 

Outfall Peak Hour Flow 100 yr flood El. NA 17.3 mgd NA 26 mgd 

*Capacity based on filter design criteria; however, plant staff indicates filters perform at a significantly lower 
loading rate. 

Preliminary Treatment 
The headworks or preliminary treatment system consists of two back-raked mechanically-
cleaned bar screens and two vortex grit removal systems. The headworks are not enclosed. 

Influent Screens  
The screening area of the headworks consists of three channels, two of which are equipped 
with John Munier Cont-Flo bar screens with 7/16-inch openings. The center channel 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

7-16 WOODBURN_FP_VOL_1_05062010.DOC 

currently serves as a bypass channel and was designed to be equipped with a third screen.  
The capacity of each existing bar screen is 8 million gallons per day.  To pass the design 
peak hour flow of 26 mgd, an additional 10 mgd of capacity must be added.   

For the 2030 planning horizon, two alternatives were considered for expansion of the 
influent screens:  

 Alternative SC1: Add a Third Screen in a New Channel. In this alternative, the 
headworks would be expanded to add a fourth channel with a new back-cleaned 
mechanical screen. The existing empty channel would remain as a bypass channel. The 
spacing of the channels in the existing headworks structure is not adequate for a new 
screen and maintenance access between the screens. The capacity of the three screens 
would be 26 mgd. The new channel would include isolation gates. The screenings 
conveyor/compactor would be extended to the third screen. The capital cost for this 
alternative includes the headworks expansion, a third bar screen, gates, extension of the 
screenings conveyor/compactor, and a small electrical building to house electrical 
equipment for the headworks equipment.  

 Alternative SC2: Increase Capacity of Existing Screening Channels. In this alternative 
the existing two mechanically-raked screens would be replaced with newer technology 
that provides higher capacity in the same channel. Continuously-cleaned bar screens 
such as Mahr or Huber would provide a capacity of 13 mgd in each of the two channels.  
To meet Class I reliability criteria, a manual bar screen would be installed in the middle 
channel. A new washer compactor would be provided. The capital cost for this 
alternative includes equipment and housing for electrical equipment.  

Estimated present worth costs for the screening alternatives are presented in Table 7-10.   
Operation and maintenance costs include an allowance for weekly maintenance, annual 
preventive maintenance and power.  Slightly higher maintenance labor requirements were 
allocated to the existing equipment because of its age. Non-economic evaluation of the 
screening alternatives is summarized in Table 7-11. 

TABLE 7-10 
Screening Alternative Cost Estimates 

Item 

Alternative SC1: 
Add a Third Screen in a 

New Channel 

Alternative SC2: 
Increase Capacity of Existing 

Screening Channels 

Capital Cost $1,300,000 $1,900,000 

Annual Operation and Maintenance Costs $23,000 $15,000 

Present Worth O&M Costs $380,000 $220,000 

Total Present Worth Cost $1,700,000 $2,000,000 

 



WOODBURN WASTEWATER FACILITIES PLAN, VOLUME 1: WASTEWATER TREATMENT 

WOODBURN_FP_VOL_1_05062010.DOC 7-17 

 

TABLE 7-11 
Non-Economic Evaluation of Screening Alternatives 

Evaluation Criteria 
Alternative SC1: Add a Third Screen 

in a New Channel 
Alternative SC2: Increase Capacity of 

Existing Screening Channels 

O&M Considerations  Existing equipment is aging.  More 
equipment to maintain. 

Modern technology reduces O&M 
requirements.  Fewer units to maintain. 

Performance Reliable Reliable 

Reliability  Aging equipment is less reliable Superior performance 

Flexibility Three units provide more flexibility   Meets redundancy standards with manual 
screen 

Complexity Same as existing Same as existing 

Energy Use Same as existing Same as existing 

 

At a planning level, if costs for alternatives are within 10 percent of each other, they should 
be considered equal given the level of accuracy of the estimate. Based on the information 
presented in Tables 7-10 and 7-11, Alternative SC2 is recommended. This will allow for a 
cleaner installation and greater flexibility for future headworks capacity upgrades. 

Grit Removal 
The existing grit removal system includes two Jones and Atwood induced vortex units, each 
with a capacity of 8 mgd. The addition of a third and fourth grit chamber is required. 
Previous expansions and upgrades to headworks provided for the addition of a third 
influent grit channel. Therefore, capital costs presented here include two 8 mgd circular 
vortex concrete tanks, grit traps, mounted grit pumps, and classifiers with cyclones. The 
estimated capital cost for the additional grit basins is $2,600,000. Hydraulic modifications to 
the Headworks may be required to accommodate the fourth grit unit. 

Primary Treatment 
The primary treatment system at the POTW includes two primary clarifiers and two wet 
weather clarifiers. The wet weather clarifiers, secondary clarifiers in the original plant, sit 
lower on the hydraulic profile, just upstream of disinfection. There are no dedicated sludge 
pumping facilities associated with the wet weather clarifiers; rather, collected sludge is 
discharged to the plant drain system and reintroduced into the head of the plant. Although 
the current process design allows wet weather clarifier effluent to bypass secondary 